Parts Information:
EA LE Compound Mitre Saw 205mm 230V
Model No: SM8

Item | Part No. Description Item | Part No. Description
1 SM8/01 Support Feet 9 SM8/09 Positioner Board
2 SM8/02 Pressure Board 10 SM8/10 Screw M6x32
3 SM8/03 Base n SM8/M Tightning Screw
4 SM8/04 Screw M6x12 12 SM8/12 Screw M5
5 SM8/05 Table 13 SN5.S Steel Nut M5 Zinc Din934 (Single)
6 SM8/06 Plastic Spacer 14 SM8/14 Cover
7 SM8/07 Square Washer 15 SM8/15 Core Shaft
8 SN12.S Steel Nut M12 Zinc Din934(Single) 16 SN12.S Steel Nut M12 Zinc Din934(Single)

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product.
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim.
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EALE

Parts Information:

Compound Mitre Saw 205mm 230V

Model No: SM8

Item | Part No. Description Item | Part No. Description
17 SM8/17 Spring Washer 57 B/62012Z Bearing 620127
18 SM8/18 Long Nut 58 | SM8/58 Cover Board
19 SM8/19 Splints 59 SM8/59 Screw M4x10
20 | SM8/20 Tensile Spring 60 | SM8/60 Washer
21 SM8/21 Pin A6x30 61 SM8/61 Positioner Circular
22 | SM8/22 Hex Nut 62 | SM8/62 Saw Blade
23 | SM8/23 Rocker Arm 63 | SM8/63 Clip
24 | SM8/24 Guard Board 64 | SM8/64 Washer 08
25 SM8/25 Spring 65 SM8/65 Hex Bolt M8x20 (Left)
26 | SM8/26 Washer 66 | SM8/66 Hex Screw M6x18
27 | SM8/27 Screw M4x14 67 | SM8/67 Screw
28 | SM8/28 Spring Washer 04 68 | SM8/68 Pressure Sleeve
29 SM8/29 Washer 04 69 SM8/69 Support Seat
30 | SM8/30 Cord Support 70 SM8/70 Fixing Screw
31 SM8/31 Positioner Screw 7 SN8.S Steel Nut M8 Zinc Din934 (Single)
32 | SM8/32 Cable Space 72 SM8/72 Hex Bolt M6x18
33 | SM8/33 Block Spring 05 73 SM8/73 Spacer
34 SM8/34 Positioner Rod 74 SN6.S Steel Nut M6 Zinc Din934 (Single)
35 | SM8/35 Positioner Bolt 75 B/60002Z Bearing 600027
36 SM8/36 Spring 76 SM8/76 Rotor
37 | SM8/37 Spring Washer 010 77 B/6072Z Bearing 60722
38 | SM8/38 Cable 78 SM8/78 Bearing Base
39 | SM8/39 Cable Sheath 79 | SM8/79 Wind Guard
40 | SM8/40 Rubber Sealing 10x1.8 80 | SM8/80 Screw M4x60
41 SM8/41 Frame Sheath 81 SM8/81 Down Handle
42 | SM8/42 Push Pin 82 | SM8/82 Insert
43 SM8/43 Washer 83 SM8/83 Square Nut M5
44 | SM8/44 Ball Nut 84 | SM8/84 Small Inducer
45 | SM8/45 Hex Nut M10x1 85 | SM8/85 Stator
46 | SM8/46 Screw M4x25 86 | SM8/86 Upper Handle
47 | SM8/47 Screw M4x35 87 | SM8/87 Motor Housing
48 | SM8/48 Screw M4x12 88 | SM8/88 Carbon Brush(Single)
49 | SM8/49 Frame 89 | SM8/89 Brush Holder
50 | SM8/50 Moving Block 90 | SM8/90 Fire Guard Board
51 SM8/51 Ball Bearing 91 SM8/91 Rear Cover
52 SM8/52 Gear 92 SM8/92 Screw
53 | SM8/53 Key 93 | SM8/93 Inducer
54 | SM8/54 Transmission Shaft 94 | SM8/94 Capacitor 33UF 275VAC 2.5x1.5
55 | SM8/55 Screw M4x50 95 | SM8/95 Switch 250V
56 | SM8/56 Guard Cover 96 | SM8/96 Screw M4x18

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product.
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim.
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